<PEP
EPT20-20WA

Electric Pallet Truck
TITIVBIIRIEE
Parts Manual
T4 BE S

EP EQUIPMENT CO.,LTD.
XIAQUAN,DIPU,ANJI,ZHEJIANG CHINA



PARTS ORDERING INSTRUCTIONS

HOW TO ORDER
When you order, supply the part number, quantity, model and serial numbers of your machine. Supplying this

information will assure prompt, efficient handing of your order.

Since your dealer carries many parts in stock and maintains up-to-date prices on all parts, he will be able to
process your order immediately. If, for some reason, the part is not in stock, he will order it from the factory. In
either event, he maintains a current file of service manuals, which give all available parts ordering or technical

information.

WHERE TO ORDER
Always order parts from the dealer who sold you your EP. If it is necessary for the dealer to order parts from the
factory, he is able to get prompt service for you. Parts are shipped in accordance with shipping instructions given

on the order.

INSTRUCTIONS FOR RETURNING PARTS
Under NO CIRCUMSTANCES will parts be accepted at the factory for credit without prior approval . EP cannot

accept responsibility for parts returned without authorization.

If you have some parts which must be returned, contact your dealer. If he believes parts should be returned, he will

arrange for authorization to return the parts.

CHANGES
When changes are made to the machine, revised pages for this manual will be issued. These pages must be
inserted in your parts manual as soon as they are received. Failure to keep your parts manuals up to date will

result in confusion and may cause you to order wrong parts.

EP EQUIPMENT CO.,LTD.

Address: XIAQUAN,DIPU,ANJI,ZHEJIANG,CHINA
Tel:86-571-28035626/28035657
Fax:86-571-28035616

Net:www.ep-ep.com

Email:epparts@ep-ep.com

ALL RIGHT RESERVED COPYRIGHT
2012.3 2stEDITION



T

Wi

LEATIE R, SR ERMREERENRS, BE, BSRTHS . RS SR CRUE T W B 0
)= R

AR S BT A 1R 2 TARAE I, i BT B ITA SN R a8, BT Ll R AL B8 13T 1 7
Ko BUBARLER, FIP AR, BAMENATIT R, LR EAFRER, RS H — R
FMCH, e RESRALATE AT I BT IOME BEE HARE R

W i
HEHFEATIEMER, HRHESE EP iz FE MWl BT, QR A LENAFTIWERM, b
NERARIERI RS . W ERITIE R, TARE X R R U B 2 — e .

FAFHRIE

—BEOLR, BOAERRERR, BIENFFEAAFENFARE, BASEA RN, EP A EA LT HEAH
BRI EAF DT

RIS — R —EHHRIE, EIRAREIAWE . HAWMREAEM I DURIE, WIS 2R BERIE K %
G

BARBH
APOS FHARAEEN, RAFMAIVBIETNSEH LT DEEIIXEABIETN, &8 2 e 1E A2
ERREF M B L ISR EEFM, WA fes ST, 442807 T R .

WL IR RAF

itk WTE REHEFEBSBHER RN HEX

Mi%: 86-572-5333327

f£#: 86-572-5333325

MWiak: www.ep-ep.com

HR4E: epparts@ep-ep.com
WBAUAE AR A
201243 H F 2K



GENERAL INFORMATION

INDEX
This parts manual is arranged for easy identification of parts .The index at the front of the catalog gives location of
major groups and assemblies.

PART LIST

The Index, describes the item on the Figure you are looking at. The Part No. is a numerical description of the item
and the part ordering number. The Part Name is a description of the part number in alphabetical form. The No. is
the quantity used on the machine.The Applied Date is a description when the part is applicable.The Remark is the
explanation of the part for a supplement,such as the model,the capability, the characteristic,etc.

HOW TO READ PART LIST

\ 02

EXAMPLE:
Index Part No. Part Name No. Applied Date Remark
e @S FHak R EHEE £iE
4 8 1120-342101-00  Button Bracket (L) TreEEL 1 N
10 1120-342002-00 Horn Button m L 1
A E:> 1120-342005-00 Pin g5k 2
1120-342003-00 Spring g 2
1120-342004-00 Button Bracket ]G
\_ 11 0000-000039-00 Screw ST3.5%9.5 WBET 6 Y,
' N\
22 2108-540000-00 Bracket HAREER 1
B |:> 23 2108-550000-00-01 Battery C2E 2 60AH 12V
23 2108-550000-00-02 Battery 2R ) 2 BOAH / 12V
24 0000-000378-00 Screw Méx16 PB4 5
. /
4 7 01 212541000400 Cap SnE 1 -071011 \
02 2125-410004-0A Cap LEVE - 1 071011-
8 0000-000084-00  Ring Wiper Bty 2> P 1
C I:> 8 0000-000370-00  O-ring O B#EHHE 1
10 2125-410005-00 Ring Back Up A 1
11 01 0000-000197-00 Rod Packing 40x50%6 Yx &3 1 old
0000-000512-00 Rod Packing 40x50x6 Yx 3} B 1

New /

A: The part of Index 10 is a discreteness with four kings of parts.It denotes Not Sold Separately.

B: The part of Index 23 is Optional.

C: The part of Index 7 has an Applicability,because it's our policy to constantly improve our products.
Ending at 07/10/2011
Beginning at 07/10/2011

-071011
071011-

The part of Index 11 is same ,but the Part Number is changed.And please use the new Part Number when you

order this part.



B

B3

KA H % AU LA S R R 5r» FFRIE FE ZEAE MR BRUBCE AR 2R 5] H 3

THHER

Index iR R L, EAZHMIBH . Part No & F 11— RIFRME FITIE 5. Part Name 2 H]
IR AR A S5, No RRAZEFMERIZ G LA E0E. Applied Date &7 52 213 F I A)3E

. Remark J2AIRANFEUHEEE R WBIWFER, PERERFFIESE).

BAEREHHAE
Fln:
Index Part No. Part Name No. Applied Date Remark
e Fms FiraK HE EHARME &
4 9 1120-342101-00  Button Bracket (L) Frocpp e 1 N
10 1120-342002-00 Horn Button mw 1
A E> 1120-342005-00 Pin 4yt 2
1120-342003-00  Spring P 2
1120-342004-00 Button Bracket WV 1
\_ 11 0000-000039-00 Screw ST3.5%9.5 24T 6 .
'd I
22 2108-540000-00 Bracket BB AR 1
B E:> 23 2108-550000-00-01 Battery IR 2 60AH 112V
23 2108-550000-00-02 Battery B 2 80AH 112V
24 0000-000378-00 Screw M4x16 24T 2
. v
/ 7 01 2125-410004-00 Cap = EE 1 -071011 \
02 2125410004-0A Cap S 1 071011-
8 0000-000084-00  Ring Wiper B 2 1
C I:D 9 0000-000370-00  O-ring O B+ H 1
10 2125-410005-00  Ring Back Up S 1
11 01 0000-000197-00 Rod Packing 40x50x6 Yx #53:} [ 1 ou
\ 02 0000-000512-00 Rod Packing 40x50x6 Yx %3 H 1 New /
Al 75 10 R — AN H UM R4 R AL, AR .
B: 75 23 KR LEMA JLA b Fh T L m ik
C: 75 7 BREFMHA—NEH M ATE R X2 FRNEA W47 7= 52
-071011 2011 % 7 A 10 His 1M H
071011- 2011 4£ 7 H 10 HIF4A1E
T 11 RoR IR [E— M EE, RERFMmEE RS, Bit, JEITX BN, EEE R .



Major Assemblies

3000
Operating Control

4000
Hydraulic System
WIERS
2000
Driving System 5000 Frame System
WHEA Electrical System EYEY

HRAL

WARNING: Note that illustrations of assemblies and components may not necessarily conform to the exact
installation as they appear on your truck.But this Manual can help you locate specific parts information of your
truck.

EE: REEFFEF LSRN AT REA St B IR ER b, (&R DR EMH S i8S
FT i 2= B (R AR R



INDEX H3
1000 Frame System 5 &4

1100-000 Double-Wheels Lifting Structure BEEEL T GEHT ... 4
1100-100 Single Wheel Lifting Structure B FETFZE T .o.cvvceeeceeceeeeceeeee s 6
1110-000 Double Load Wheel FUEETRELFE . ...covvveveeeiecece et 10
1111-100 single-Load WHeel BLEEIREEES ..ot 12
1200-000 Electric Structure 1T HLENHTIZ ZE SR 1l.cuuuivieirieiiseeiecesieesis s 14
1210-000 CAStEr ASSEMDIY JTTAIHE ..vucvviveieieiieseeeieie st bbb 16
1300-000 Electric Structure ITHEEIHEE 255N ..coveveceeeceeeeeeveeeeeeesses s 18
1310-000 Battery Cover ASSEMDIY EELITL B HE AU orvurreecreecieeciecs oo ss st es st ssenssenes 20
2000 Driving System Xz &%
2000-000 Driving ASSEMDBIY FEBIIEL R . .v.vvvvrriiriireiseieieississis sttt 24
2100-000 Gear Case Assembly T JBIEAREE T oot 26
2100-100 Gear Case ASSEMDBIYI JEIEF AL vuveivcireiecieeieee e 28
2200-000 MOtor ASSEMBIY HLHLIE I ... vvecveesiceciecieecie sttt bbb e 30
3000 Operating Control System ¥/ER 4t
3000-000 Operating Control SYSteM FEAE R i ...t 34
3100-000 Control Pod ASSEMBIY FEAE TR TS BB vttt st 36
3110-000 Upper Cover ASSEMDIY L F5 S iic...vvvrvririirieieieiseieisissessssssssssssesse st sttt st s ssnns 38
3120-000 Button Reverser Assembly B ZUS TAITF A cvurveceeeceeecseesesees s essses s snssenes 40
4000 Hydraulic System LR %t
4000-000 Hydraulic SYSTEM JBE Z8 G0 c.....evveeveiveeeisseee ettt 44
4100-000 Hydraulic Pump ASSEMBIY B L. ..v.cvveviieciecieecie et 46
4200-000 Lifting CyYlNAEr AR TF VT ......cvveveieececie ettt 48
5000 Electrical System Hi3: R 4;
5000-000 EIECHICAl SYSIEM FLET ZR G0 v eveeeereeeeeereseereneereseesesstsees st sess e esese et s eses et aeseessssesesssesssansesenesssssnssesssenns 52
5110-000 Contactor Panel Assembly FEL 28 2B S . vvurvecreeceeceeceecsessecseesses s 54
5200-000 Wire HArESS T ZEHR T ...ovveviiciciciccsestes ettt ettt 56
5300-000 Wire HaMESS TTZEH L1 .....uuvermreerrreemieeesieeessssessse st sess st 58
6000 Attached Drawing Hff &
6100-000 NAMEPIALE FAREL.........covevriveeiieieseeeie ettt sttt bbbt 62






1000

Frame System

FH ARG



1100-000 Double-Wheels Lifting Structure




Index

age)

© 00 N O O b~ W NP

NN NNDNRRERRRRR R B R
A W NPFEP O O 0 ~NO O WN PFEL O

1100-000 Double-Wheels Lifting Structure

T
Part No. Part Name No. Applied Date Remark
Flhgms LK HE EHAEH B
0000-000055-00 Screw M6x16 WRET 6
0000-000056-00 Lockwasher @6 GRS 6
1120-134000-0A Pin B 2
0000-000014-00 Grease Fitting M8 SR 2
0000-000016-00 Screw M6x8 EET 9
1120-130001-00 Link IEAF 1
1120-130002-0A Pin Bl 1
0000-000017-00 Bushing B 4
0000-000011-00 Bushing LRSS 26
See Form 1.1  Long Link Assembly SSU PSS 2
See Form 1.1  Down Link Assembly TR K 1
1120-135000-00 Pin B 2
0000-000013-00 Grease Fitting M8 SHEA 2
1120-131000-0A Pin Bl 2
1120-130006-0A Pin Bl 4
1120-130007-0A Pin il 2
1120-130008-0A Wheel Bracket e 2
1120-130009-00 Bolt BE A 4
0000-000496-00 Nut M12 WA RE 4
1120-130010-00 Plate Side JeAR 4
1120-133000-00 Double Load Wheels See Fig 1110-000 X4t = 8% W] 1110-000 4
1120-110000-00 Fork Frame Assembly (IR 5Y59 1
1120-120000-00 Back Frame Assembly J& 2SR 1
0000-000435-00 Washer 220 )y Req.
Form 1.1
Space Between
ForkLength (L) Part No. Of Part No. Of
Fork(W) ] ) Remark
XHKE Down Link Long Link
X AR ‘ HIE
- TETRS KETRS
mm n mm n
520 20.47 1220 48.03 | 1220-133000-70 [—120-132000-1A
1350 53.15 1120-132000-4A
1150 45.28 1120-132000-0A
1220 48.03 1120-132000-1A
540 21.26 850 33.46 1220-133000-00 1120-132000-6A
1000 39.37 1120-132000-8A
1300 51.18 1120-132000-AA
1450 57.09 1120-132000-CA
1150 45.28 1120-132000-0A
1220 48.03 1120-132000-1A
685 26.97 850 3346 1220-133000-10 [——+20-132000-64
1000 39.37 1120-132000-8A
1300 51.18 1120-132000-AA
1450 57.09 1120-132000-CA
1150 45.28 1120-132000-0A
1220 48.03 1120-132000-1A
600 23.62 850 33461 1220-133000-60 [—120-132000-64
1000 39.37 1120-132000-8A
1300 51.18 1120-132000-AA
1450 57.09 1120-132000-CA




1100-100 Single Wheel Lifting Structure

With Mount Wheel_




Index

age)

© 00 N O O b~ W NP

e o =
o o~ W N P O

17

18
19
20
21

22
23
24
25

01
02
01
02

01
02

Part No.

Fhgs

0000-000055-00
0000-000056-00
1120-134000-0A
0000-000014-00
0000-000016-00
1120-130001-00
1120-130002-0A
0000-000011-00
See Form 1.2
See Form 1.2
1120-135000-00
0000-000013-00
1120-131000-0A
1120-130006-0A
1120-130007-0A
1120-130008-00
1120-130008-0A
0000-000016-00
0000-000414-00
1120-133000-10
See Form 1.2
See Form 1.2
1120-130010-10
1120-130010-1A
0000-000177-00
1145-101003-00
1145-101002-00
1145-101001-00

1100-100 Single Wheel Lifting Structure

ik viisha it )
Part Name
LK
Screw M6x16 IRET
Lockwasher g6 GRS
Pin H
Grease Fitting M8 AR
Screw M6x8 WRET
Link I
Pin Bl
Bushing RS
Long Link Assembly KA
Lower Link Assembly AT K
Pin H
Grease Fitting M8 AR
Pin £
Pin Bl
Pin Bl
Wheel Bracket L
Wheel Bracket L2
Screw M6x8 WRAT
Pin 6x50 iz
Single Load Wheel See Fig 1110-100  #/&#H4 S W& 1110-100
Fork Frame Assembly (IR
Back Frame Assembly JEE 5857
Pin Lz
Pin L
Screw M8x12 RET
Bolt R
Wheel 9125

Mount Wheel Bracket

X 5| AL

No.

Applied Date

HE| EABEM

P P NN DND OO

N
[«2)

P W W NDNDNMNDNEPE P DBEDNMNNMNMNNODMNDMEDNMNDNDDNDEDN

-101311
101311-

-101311
101311-

-101311
101311-

Remark

&



Form 1.2

Space Between

Part No. Of Part No. Of
Fork(w) ForkLength (L)X BH& B ) ) Remark
Lower Link Long Link P
i TS KIS

mm in mm in
1150 45.28 1120-132000-1A
1220 48.03 1120-132000-1A
850 33.46 1120-132000-5A

540 | 21.26 1000 39.37 1220-133000-00 | 1120-132000-7A
1300 51.18 1120-132000-9A
1450 57.09 1120-132000-BA
1150 45.28 1120-132000-1A With Mount Wheel
1150 45.28 1120-132000-1A
1220 48.03 1120-132000-1A
850 33.46 1120-132000-5A

685 | 26.97 1000 39.37 1220-133000-10 | 1120-132000-7A
1300 51.18 1120-132000-9A
1450 57.09 1120-132000-BA
1150 45.28 1120-132000-1A With Mount Wheel
1150 45.28 1120-132000-1A
1220 48.03 1120-132000-1A
850 33.46 1120-132000-5A

600 23.62 1000 39.37 1220-133000-60 1120-132000-7A
1300 51.18 1120-132000-9A
1450 57.09 1120-132000-BA
1150 45.28 1120-132000-1A With Mount Wheel







1110-000 Double Load Wheel




Index

age)

a b~ W DN

Part No.

Fhgs

1120-133004-00
1120-133002-00
0000-000019-00
1120-133003-00
1120-133001-00

Part Name

FH4AHR

Shield

Inserts

Bearing 6304RZ
Load Wheel
Shaft

1110-000 Double Load Wheel

WA

A% PU XU
Ry

10

No. Applied Date

HE EABEM

P P NDNDN

Remark

&



1110-100 Single-Load Wheel

11



1111-100 single-Load Wheel

B
Index Part No. Part Name No. Applied Date Remark
s RS FHEHR HE EHEH #IE
1 0000-000100-00 Bearing 62052 LV 2
2 1120-133003-10 Load Wheel PU & Ek 4 1

12



1200-000 Electric Structure II

-*
ALAPPREP Y oy

o

13



1200-000 Electric Structure 1I

HENIRIZE L 11
Index Part No. Part Name No. Applied Date Remark
e RS FHEHR HE EHEH #IE
1 1120-140000-00 Caster Assembly See Fig T s WLl 1210-000 2
2 0000-000176-00 Flatwasher @8 ! 8
3 0000-000159-00 Lockwasher @8 P 8
4 0000-000151-00 Screw M8x25 WRET 8
5 1120-150003-00 Lower Cover Assembly TR 1
6 1120-150002-00 Middle Cover Jied 5 1
7 1120-150001-00 Upper Cover Assembly E R 1
8 1120-150004-00 Screw M6x25 BRET 2
9 0000-000126-00 Screw M6x16 HRET 2
10 2214-150002-00 Washer i1pE 2

14



1210-000 Caster Assembly

15



Index

age)

© 00 N O O b~ W NP

e s e O o =
© 00 N O o0 h W N PP O

Part No.
RS

1120-140002-00
1120-140001-00
0000-000164-00
0000-000178-00
1120-141000-00
0000-000709-00
1120-140003-00
1120-142000-00
0000-000495-00
1120-143001-00
0000-000020-00
1120-143003-00
0000-000057-00
1120-140004-00
0000-000174-00
0000-000426-00
0000-000175-00
0000-000296-00
0000-000172-00

Part Name

FHAHR

Screw M10x25
Caster Support
Bearing 51111
Bearing 16005
Caster Support
Bolt M10x95
Rubber Block
Wheel Bracket
Bolt M12x85
Shaft

Bearing 6204
PU Wheel

Nut M12
Spring

Nut M10

Nut M10
Flatwasher g10
Cotter Pin g2x20
Flatwasher 20

1210-000 Caster Assembly

Fake

BT
JiE
Hhk
K7k
0 XA
B
e
LRy
[ e
m
Hhk
PU Jim%e
I RE
P
ERE
IR
T
TF 4y
T

16

No. Applied Date

HE| EABEM

N R PR RPRRPRRRERPNRRRRERRRERRRR

Remark

&



1300-000 Electric Structure HI

17



1300-000 Electric Structure III

HAE F 4 I

Index Part No. Part Name No. Applied Date Remark
s Flhgms LK HE EHAEH B
1 1120-510000-00 Battery 2R 1) 1

2 1120-510001-00 Puller R A% 1

3 1120-160000-00 Battery Cover Assembly See Fig WO &% A K 1

4 1120-100004-00 Rubber Block RPN 2

5 0000-000077-00 Screw M6x12 AT 4

6 0000-000010-00 Screw M5x6 AT 2

7 1120-100003-00 Battery Clamp [i] 5 e 1

8 0000-000007-00 Flatwasher 10 T 1

9 0000-000030-00 Screw M10x16 IRET 1

10 0000-000055-00 Screw M6x16 JRET 2

11 0000-000056-00 Lockwasher @6 GRS 2

12 1120-100005-00 Lifting Stop Block FRAEAR 1

13 0000-000170-00 Screw M6x30 AT 2

14 0000-000166-00 Nut M6 I RE 2

18



1310-000 Battery Cover Assembly

19



Index

age)

a b~ W DN

Part No.

Fhgs

1120-161000-00
1120-160002-00
1120-162000-00
0000-000140-00
1120-160001-00

Part Name

FHAR

Battery Cover
Spring

Handle

Cotter Pin g2x16
Pin

1310-000 Battery Cover Assembly
FL R R

PR
TF
T8
B il

20

No. Applied Date

HE| EABEW

BN R R R

Remark

&



21



2000
Driving System
Wah R 45t

22



2000-000 Driving Assembly

23



Index

age)

© 00 N O O b~ W NP

e N o o o =
N o o0 W NDNDNPRE O

Part No.
RS

0000-000027-00
1120-210000-00
1120-220000-00
0000-000169-00
0000-000159-00
0000-000176-00
0000-000155-00
0000-000063-00
0000-000007-00
1120-230000-00
0000-000013-00
1120-240000-00
1120-240000-20
1120-240000-10
1120-200001-00
0000-000025-00
0000-000157-00
0000-000070-00
1120-210002-00

2000-000 Driving Assembly

Part Name

FHAHR

Screw M6x55

Brake Assembly

Motor Assembly SeeFig2200-000
Screw M8x30
Lockwasher 28
Flatwasher 28

Screw M10x40
Lockwasher g10
Flatwasher g10

Bearing

Grease Fitting M8

Gear Case Assembly |
Gear Case Assembly Il
Gear Case Assembly I
Driving Wheel Assembly
Lockwasher g12

Nut M12

Screw M10x25
Brakelining

NOTE 1: See Type Plate, Model: DBS10A
HRE L SR, KA. DBS10A

NOTE 2: See Type Plate, Model: GK10
ERE 2. MEEM, KA. GK10

IR R

BRET
HLRA R B 2 AR

L) G IR = N 54

Y2ET
L
R
WRET
L
-
L3
AR

JE A A T LK 2100-000
VAR S 1T WL 2100-100

JRHAR U N
L eI L9595
B

IER):

WRAT

BEE Jv

24

No.
HE EHAEH

P N OO R, P P PP P OO O 0000 R P W

Applied Date

Remark

&

NOTE 1

NOTE 2



2100-000 Gear Case Assembly 1

<

25



Index

age)

© 00 N O O b~ W NP

W NNNNNNNNRNRNNERERRRRR R R P
O © O N O U B WNERO®O®O®NOD O™ WNIERO

Part No.

Fhgs

1120-240012-00
1120-240007-00
0000-000497-00
0000-000389-00
1120-240011-00
1120-240015-00
0000-000157-00
0000-000200-00
1120-240003-00
1120-240017-00
1120-240004-00
0000-000285-00
1120-240009-00
1120-240010-00
1120-240018-00
1120-240002-00
1120-240019-00
1120-240020-00
1120-240016-00
1120-240014-00
1120-240001-00
0000-000211-00
0000-000055-00
1120-240013-00
1120-240008-00
0000-000214-00
1120-240021-00
1120-240006-00
0000-000417-00
0000-000025-00

2100-000 Gear Case Assembly I

WEME BRI
Part Name
LK
Gear Case Feik
Washer AR
Bearing 32010 47k 32010
Seal Washer TC52x80x8 HEE]
Flange IpeeiE 2
Bolt R A
Nut M12 I RE
Bearing 30208 %7K 30208
Gear ikt
Washer UEE S
Washer P
Bolt M12x35 ey
Washer ik
Gear ik
Bearing A& CHIAM)
Gear ik
Washer ik
Washer P
Nut BREE
Gear ity
Top Cover ER
O-ring 150x3.1 O B[
Screw M6x16 WRET
Gas Plug WA ZE
Cover R
O-ring 135x3.1 O
Seal Washer BaEagiel
Plug 253
Plug M14x1.5 IR ZE
Lockwasher @12 H

26

No. Applied Date

HE| EABEM

R R 0O R R R R

Req.

Req.

1.set

Req.

N

O R RPN R R R

Remark

&



16

15
/f
18
19
20
21
22
23
24
25
26
27

2100-100 Gear Case Assembly I

%// Iy

14

B =
Q

4’

77
3| i
2L

77

14 ! 4‘ II".
%
27

:—"_,_.- — i e d
s 7 =7 ETTE T, N

27



2100-100 Gear Case Assemblyll

WA B
Index Part No. Part Name No. Applied Date Remark
F5 F S TR HE - EHEM ik
1 1120-240001-20 Washer WEE AL Req.
2 1120-240002-20 Bearing [ SRV 2
3 1120-240003-20 Flange L 1
4 1120-240004-20 Nut INFRIE 2 TR R 5
5 1120-240005-20 Studs KK MEAE 5
6 1120-240006-20 Seal Washer R Wi 1
7 1120-240007-20 Gear Case Fefk 1
8 1120-240008-20 Driving gear ke 1
9 1120-240009-20 Seal Washer O RIgJR% +1 1
10 1120-240010-20 cover Ui AR 1
11 1120-240011-20 Screw IBET 4
12 1120-240012-20 Driven gear Mk 1
13 1120-240013-20 Gas Plug b 1
14 1120-240014-20 Nut aviil=E:t: 35 1
15 1120-240015-20 Washer £ 1
16 1120-240016-20 Washer WAL Req.
17 1120-240017-20 Bearing B HE VR - Fil 7K 2
18 1120-240018-20 Output shaft T e 1
19 1120-240019-20 Washer iR Req.
20 1120-240020-20 Screw EET 8
21 1120-240021-20 Seal Washer O BRI % 34 1 1
22 1120-240022-20 cover FR 1
23 1120-240023-20 Bolt A 3
24 1120-240024-20 Lockwasher L 3
25 1120-240025-20 End cap Ui e 1
26 1120-240026-20 Locking piece B 1
27 1120-240027-20 Spiral bevel gear IR UG A 1

28



2200-000 Motor Assembly

29



Index

age)

© 00 N O O b~ W NP

e
N B O

Part No.

Fhgs

0000-000293-00
0000-000226-00
1120-220001-00
0000-000206-00
0000-000117-00
0000-000166-00
0000-000056-00
1120-220002-00
0000-000204-00
0000-000409-00
0000-000436-00
0000-000323-00

Part Name

FHAR

Snap Ring For Shaft
Key

Terminal Block
Lockwasher g5
Screw M5x10
Nut M6
Lockwasher g6
Bearing

Key

O-Ring 863x3.55
Nut M12x1.5
Screw M5x16

2200-000 Motor Assembly
Bl AR

R
Tt
HL e
ik
IRET
3E
Hhih
ik
At
0 1
e
IRET

30

No. Applied Date
HE EABEHY

Remark

&



31



3000
Operating Control System

BIERG

32



3000-000 Operating Control System




Index

age)

© 00 N O g b~ W NP

NN RNNNMNNNNNNDNRRRRRR PR R R R
© O N 0B WNRPROO©O®NODOWOD™WNIER O

30
31

01
02

Part No.

Fhgs

1120-340000-00-
1120-330000-0A
1120-320000-00
0000-000322-00
1120-300003-00
0000-000029-00
0000-000032-00
1120-300005-00
0000-000016-00
0000-000030-00
1120-300007-00
0000-000117-00
0000-000206-00
0000-000390-00
0000-000004-00
1120-300004-00
1120-300001-0A
1120-300006-00
0000-000088-00
0000-000122-00
0000-000377-00
0000-000378-00
0000-000702-00
0000-000491-00
0000-000209-00
0000-000109-00
0000-000159-00
2112-520004-0C
2112-520003-0C-
2112-520003-0C
0000-000010-00
0000-000490-00

3000-000 Operating Control System

Part Name

FHAHR

Control Pod Assembly
Control Handle Assembly
Gas Spring
Screw M8x25
Shaft

Bushing

Screw M6x25
Bracket

Screw M6x8
Screw M10x16
Bracket

Screw M5x10
Lockwasher g5
Flatwasher g5
Screw M5x12
Fixed Plate
Brake Bracket
Spacer

Screw M4x8
Lockwasher g4
Screw M2x20
Screw M4x16
Flatwasher g4
Harness Clamp
Nut M4

Screw M8x16
Lockwasher g8
Wire Harness Assembly
Inching Switch
Inching Switch
Screw M5x6
Harness Clamp

3 Pin

BRIERG

Tk K
FARTTE 2
Bt

BRET

B il

s

BRET
AR
BT

IRAET

AR

IRAET

R

P

BRET

R RGP
B B
(DEIPIPS
IR

R

IRET

BRET

A

2 i

B}

IRAET

P

TR LR
HYTFR. JEIT R
HHUFR s IFxR
BRET

2ok

34

No. Applied Date
HE EABEHY
1

1

1

1

1

2

1

1

1

1

1

1

3

2

2

1

1

1

2

3

2

1

1

1

1

3

3

1

1 -072012
1 072012-
1

1

Remark

&



3100-000 Control Pod Assembly

35



Index

age)

© 00 N O O b~ W NP

N NRNDNNNNRRRRIERRR R R
O U1 W NP O O 0o ~NO O 0N - O

Part No.

Fhgs

1120-342000-00
1120-340005-00
0000-000038-00
0000-000037-00
0000-000004-00
0000-000206-00
0000-000002-00
0000-000088-00
0000-000122-00
0000-000005-00
0000-000322-00
0000-000159-00
0000-000176-00
1120-340003-00
1120-343000-00
0000-000004-00
0000-000035-00
1120-340002-00
1120-341000-00
1120-340001-00
1220-520008-0C
0000-000010-00
1220-520006-0C
1120-342000-00-
1220-520005-0C
1120-343000-00-

3100-000 Control Pod Assembly

Part Name

FHAHR

BIEFRLE R

Cap Assembly See Fig 3110-000 e J.K 3110-000

Travelling Knob R
Lockwasher g3

Screw M3x12

Screw M5x12
Lockwasher g5
Flatwasher g5

Screw M4x8
Lockwasher g4
Flatwasher g4

Screw M8x25
Lockwasher g8
Flatwasher 28
Travelling Knob L
Button Reverser Cover
Screw M5x12

Screw M5x20

Cover

Gripe

Pod

Accelerator Assembly
Screw M5x6

Buttons Assembly
Cap Assembly
Reversing Switch Wire
Reversing Switch Assembly

ke
IR
BRET
IRET
i
A
BT
HF
3
IR
I
2
et
ENSYRALBIES
BT
BT
T

R el

=B

B

T3 5Y59

1247

£7i5 1 N N N 1€ 2 2
ok 355

SRIAITF R TR

B 2R AT R

36

No. Applied Date

HE| EABEM

R R PR R RPRPRRERPRERAENRPRENMNNNMNNNMNMNDEDRENDNNDNERER

Remark
B
Without Wire

Without Wire

With wire

With wire



3110-000 Upper Cover Assembly

37



Index

age)

© 00 N O O b~ W NP

=
o

11
12
13
14

Part No.

Fhgs

1120-342001-00
1120-342203-00
1120-342202-00
1120-342102-00
1120-342201-00
1120-342105-00
1120-342104-00
1120-342103-00
1120-342101-00
1120-342002-00
1120-342005-00
1120-342003-00
1120-342004-00
0000-000039-00
0000-000490-00
1120-342200-00
1120-342100-00

3110-000 Upper Cover Assembly

Part Name

FHAHR

Upper Cover

Button For Lowering(R)

Button For Lifting(R)

Spring

Button Bracket(R)

Pin

Button For Lifting(L)

Button For Lowering(L)

Button Bracket (L)

Horn Button

Pin

Spring

Button Bracket

Screw ST3.5%9.5

Harness Clamp

Lift And Lower Box(R) Assembly
Lift And Lower Box(L) Assembly

et 35357

ki

AT A

AT AN

PR

FiTF R

ekl

FEE T

JoT AL

TETT IR

R\ 240

il

PR
LN S &
BRET
HTHRETT R K
FTHRETT R G K

38

No. Applied Date

HE| EABEM

R R WO R NMNNRRRROROLRR R

Remark

&



3120-000 Button Reverser Assembly

39



Index

age)

a b~ W DN

Part No.
Fs
1120-343002-00
1120-343003-00
1120-342005-00
1120-343001-0A
1120-343004-00

Part Name

FHAHR

Cover
Spring
Pin
Bracket
Pin

3120-000 Button Reverser Assembly
B RURIEFF R

B BRI R 5
PR

B il

BB IRIT R
H

40

No. Applied Date
HE EABEHY

R, R, NN R

Remark

&



41



4000
Hydraulic System

42



4000-000 Hydraulic System

' '

D e S R b L T

0 d
v

aedt
’

B T

14

<



Index

age)

© 00 N O O b~ W NP

el
w N B O

14
15

16
17
18
19

01
02

01
02

Part No.

Fhgs

1120-420000-00
0000-000176-00
0000-000159-00
0000-000255-00
1120-410000-00
1120-400001-00
1120-400002-00
0000-000634-00
2701-141400-00
0000-000514-00
2702-381400-00
0000-000372-00
1120-100006-00
1120-180000-00
1120-100002-00
1120-100001-00
1120-100001-0A
0000-000390-00
0000-000206-00
0000-000004-00
0000-000321-00

Part Name

FHAHR

Hydraulic Pump Assembly See Fig

Flatwasher g8
Lockwasher g8

Bolt M8x20

Cylinder See Fig 4200-000
Hose

Setting Plate

Washer g18

Union M14X1.5-M14X 1.5
Washer g14

Union G3/8-M14 X 1.5

Bolt M8x40

Cylinder Baffle R

Cylinder Baffle R

Cylinder Baffle L

Spring Plate

Spring Plate

Flatwasher g5
Lockwasher g5

Screw M5x12

Screw M8x20

44

4000-000 Hydraulic System
BERS

W S % WLIE] 4100-000
T

Pk

WA
WML WP
e IR

T i 22 B AR
HE R
AERiif SN
gl
HiE#k
WA

ERli FAKEY
AR R
L HEETT
FATEAR
FATEAR

T

Pk

5T

25T

No. Applied Date
HE EABEHY
1

8

8

2

1

1

1

1

1

1

1

4

1 -042511
1 042511-
1

1

1

1

1

1

2

Remark

&



4100-000 Hydraulic Pump Assembly

18

45



Index

age)

© 00 N O O b~ W NP

T T e e S e R e N
O © 0 N O O A W N P O

Part No.
RS

1120-420001-00
1120-420002-00
1120-420003-00
1120-420004-00
1120-420005-00
1120-420006-00
1120-420007-00
1120-420008-00
1120-420009-00
1120-420010-00
1120-420011-00
1120-420012-00
1120-420013-00
1120-420014-00
1120-420015-00
1120-420016-00
1120-420017-00
1120-420018-00
1120-420019-00
1120-420020-00

Part Name

FHAHR

Adapter

Motor

Plug

Clamp

Clamp

Tube

Tube

Filter

Safety Valve
Release Valve
Solenoid Valve
Pump

Shaft

Pin

Screw
Reservoir
Contactor
Cable

Wire

Breather

4100-000 Hydraulic Pump Assembly
YB3 R

1 A
ik
Tt
K

K g
e

.
H

e
LA
Jt&)
BRLRAE 1]
Ed
5
|
AT
bl
Befias
H4
S
Jie s

46

No. Applied Date
HE EABEHY

P R PR R DAMNRRRPRRRRRRRERRREPR

Remark

&



4200-000 Lifting Cylinder

47



Index

age)

a b~ W DN

Part No.

TGS
1120-411000-00
1120-410002-00
0000-000046-00
0000-000045-00
1120-410001-00

1120-SK

Part Name

FHAR

Cylinder

Ring Back Up 29.7x2.5
Rod Packing @55x65%6
Ring Wiper @55%x63x5-6.5
Piston Rod

Seal Kit for Lifting Cylinder

(include item 3,4)

4200-000 Lifting Cylinder
AT+ L

L1

SRR

Yx %4 [l

155 22 /B

THEM

A THm S
AFFS3, O

48

No. Applied Date

HE| EABEW

e = =

Remark

&



49



5000

Electrical System

ARG

50



5000-000 Electrical System

51



5000-000 Electrical System

HRRG
Index Part No. Part Name No. Applied Date Remark
s Flhgms LK HE EHAEH B
1 See Fig 5100-000 Controller Board Assembly K L& 5100-000 1
2 0000-000194-00 Flatwasher @8 P 5
3 0000-000159-00 Lockwasher @8 Gk 5
4 01 0000-000003-00 Screw M8x25 IBET 5 Old
02 0000-000109-00 Screw M8x16 IBET 5 New
5 0000-000208-00 Screw M4x25 IBET 2
6 1120-500006-00  Lifting Limit Switch AT+ PR T 5% 1
7 01 1115-500008-00 3 Way Switch Key =AHTT R R 2
02 1120-500016-00 2 Way Switch Key PRI REH R 2 080111-
8 1120-500002-00 Bracket LR AR 1
9 01 1220-520007-0B Meter Assembly 4 Pin 4% HERLW 1
02 1220-520007-0C Meter Assembly 3 Pin 35 HERLK 1 -041512
03 1220-520007-0D Meter Assembly 3 Pin 34 HERLN 1 041512-
10 0000-000126-00 Screw M6x16 IBET 2
11 1120-500013-00 Nut M6 IR RE 2
12 0000-000209-00 Nut M4 BREE 3
13 1120-500008-00 Bracket FRAFF SR 1
14 1120-500003-00 Horn PN 1
15 01 1120-500011-00 Power Switch Assembly FHRETF SR i 1 ol
02 1120-500015-00 Power Switch Assembly FHRETF S 1 old
03 1120-520002-0C 3 Way Switch Assembly FHRE =TT R B 1
04 1220-520002-0C 2 Way Switch Assembly B R AH T % S ik 1 080111-
16 1120-540004-00 Alarm lamp RELT 1 050112-

52



5100-000 Contactor Panel Assembly

53



5110-000 Contactor Panel Assembly

B35 AR AR AR
Index Part No. Part Name No. Applied Date Remark
s Flhgms LK HE EHAEH B
1 1120-500001-00 Board FHLA AR 1
2 0000-000128-00 Flatwasher @5 P 4
3 0000-000206-00 Lockwasher g5 GiEr 4
4 0000-000004-00 Screw M5x12 IBET 4
5 1120-500004-00 Controller Etialf 1
6 1120-530007-00 Copper Conductor II B S T 1
7 0000-000123-00 Flatwasher 26 TR 7
8 0000-000056-00 Lockwasher @6 R 7
9 0000-000166-00 Nut M6 BREE 5
10 1120-500005-00 Contactor e 2% 1
11 0000-000077-00 Screw M6x12 IBET 2
12 1120-540001-00- Stand 200A TR 22 Ji 1
13 0000-000074-00 Screw M6x20 IBET 2
14 0000-000196-00 Nut M8 IR RE 2
15 0000-000210-00 Flatwasher @8 Pk 3
16 1120-540002-00 Fuse 200A {2 1
17 1120-530006-00 Copper Conductor [ i i T 1
18 1120-540003-00 Insertion RirE 1

54



5200-000 Wire Harness 1

55



Index
e
1 01

02

03

04
2

Part No.
Fs
1120-520001-00
1120-520001-0B
1120-520001-0C
1120-520001-0D
1120-500010-00

5200-000 Wire Harness [

ZR1
Part Name
FHEHR
Main Wire Harness ER2 Y Sy
Main Wire Harness FRA L

With Low Power Protection Main Wire 1 B f47 32 2k R 5 R
With Low Power Protection Main Wire 1 B fi47 32 2k R R
Fuse 10A RIS 22 10A

56

No. Applied Date
HE EMABEHY
1

1

1

1 081511-

1

Remark
B
Old

Old
New



5300-000 Wire Harness 1I

ATEISTS
D (e

o
s = Wl Y

N

X N
\ ,/a
/ L j zfaa
=l Theah \
Ll o)
/ I\ \@\\ _‘\ x_“._
m |1/’ m\hu ,ll.,ﬁ.v S
-9
5
(e
=2

57



5300-000 Wire Harness 1I

£ |

Index Part No. Part Name No. Applied Date Remark
e Fs FHAR HE EMABEHY #IE
1 1120-530009-00 Pump Power Line + R 3k 1 2 1

2 1120-530008-00 Pump Power Line - TR 3k 4 2 1

3 1120-530003-00 Motor Line V LBV 2k 1

4 1120-530004-00 Motor Line U BN U £k 1

5 1120-530005-00 Motor Line W BNl W £ 1

6 1120-112008-00 Plate RS A (R AT A 1

7 1120-531000-00 Connector Battery Gray Assembly  HIZ5 44 1

8 0000-000056-00 Lockwasher @6 R 4

9 0000-000170-00 Screw M6x30 BRET 2

58



59



6000
Attached Drawing

P 1

60



6100-000 Nameplate

61



Index

age)

A W N

Part No.
Fs
1120-600001-00
1120-600002-00
1120-600004-00
1120-600005-00

6100-000 Nameplate

R
Part Name
FHEHR
AC Power Logo AR
Decal Charge Hook-Up Caution 3433 78 H V25 S 051G 4%
Plate Data e
Decal Operator Warning PR 4R

62

No. Applied Date
HE EABEHY

T

Remark

&



